
Package leaflet: Information for the user 

 

Aknefug-Oxid Mild 50 mg/g, gel 

benzoyl peroxide 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you.  
Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist have 

told you.   

- Keep this leaflet. You may need to read it again.  

- Ask your pharmacist if you need more information or advice.  

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible 

side effects not listed in this leaflet. See section 4. 

 

What is in this leaflet 

1. What Aknefug-Oxid Mild 50 mg/g is and what it is used for 

2. What you need to know before you use Aknefug-Oxid Mild 50 mg/g 

3. How to use Aknefug-Oxid Mild 50 mg/g 

4. Possible side effects 

5. How to store Aknefug-Oxid Mild 50 mg/g 

6. Contents of the pack and other information 

 

 

1. What Aknefug-Oxid Mild 50 mg/g is and what it is used for  

 

Aknefug-Oxid Mild 50 mg/g is peeling and antibacterial gel for use on skin. 

Aknefug-Oxid Mild 50 mg/g is used for the local treatment of acne that is related to endogenous 

factors (such as comedones in puberty caused by hormonal changes). 

 

 

2. What you need to know before you use Aknefug-Oxid Mild 50 mg/g   
 

Do not use Aknefug-Oxid Mild 50 mg/g 

- if you are allergic to benzoyl peroxide or any of the other ingredients of this medicine (listed in 

section 6); 

- on mucosal membranes; 

- in the mouth, nose or eyes; 

- on scratched skin. 

 

Warnings and precautions 
Talk to your doctor or pharmacist before using Aknefug-Oxid Mild 50 mg/g. 

 

Avoid contact of the eyes with Aknefux-Oxid Mild 50 mg/g as this may cause redness and pain in 

the eyes. In case of contact with eyes, rinse immediately with plenty of water. 

 

Aknefug-Oxid Mild 50 mg/g may increase the sensitivity to UV radiation, which can more easily 

cause sunburn, for example. Therefore, you should avoid exposure to intense UV radiation (sun 

and tanning beds) in areas of your body where you use Aknefug-Oxid Mild 50 mg/g gel. 

 



Avoid contact of Aknefug-Oxid Mild 50 mg/g with hair or coloured textiles (e.g. bed linen, 

clothes, towels, washcloths) through your hands or the skin being treated, as this may cause them 

to fade (discolour). 

 

If you have dry or sebostatic skin (reduced skin oil secretion) or if you are susceptible to allergies, 

use Aknefug-Oxid Mild 50 mg/g only as your doctor advised. 

 

Other medicines and Aknefug-Oxid Mild 50 mg/g  

Tell your doctor or pharmacist if you are using, have recently used or might use any other 

medicines.  

 

If you use Aknefug-Oxid Mild 50 mg/g, you should not use other products that may irritate your 

skin.  

 

Pregnancy and breast-feeding  

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask 

your doctor or pharmacist for advice before taking this medicine. 

 

Aknefug-Oxid Mild 50 mg/g should be used during pregnancy and breast-feeding only after consulting 

a doctor.  

 

Aknefug-Oxid Mild 50 mg/g should not be used during the last month of pregnancy.  

 

It is not known whether the medicine is excreted into the breast milk during the topical use during 

breast-feeding. 

 

Driving and using machines 

Special precautions are not necessary. 

 

Aknefug-Oxid Mild 50 mg/g contains stearyl alcohol and ethanol 

Stearyl alcohol may cause local skin irritation (eg contact dermatitis). 

 

This medicine contains 1.88 mg of alcohol (ethanol) per 1 g of gel. Ethanol may cause a burning 

sensation on the affected skin.  

 

 

3. How to use Aknefug-Oxid Mild 50 mg/g  

 

Always use this medicine exactly as your doctor or pharmacist has told you. Check with your 

doctor or pharmacist if you are not sure.  

 

Aknefug-Oxid Mild 50 mg/g gel is intended for use on the skin. 

 

Apply Aknefug-Oxid Mild 50 mg/g as a thin layer once or twice daily to the affected skin. 

 

Use Aknefug-Oxid Mild 50 mg/g until the signs of skin inflammation have disappeared. It 

usually takes 4 weeks. 

 

Use in children and adolescents 

The above dosing recommendations for adults also apply to children and adolescents.  

 



If you use more Aknefug-Oxid Mild 50 mg/g than you should 

If Aknefug-Oxid Mild 50 mg/g is applied to the skin too thickly or too often, the skin irritation 

described in section 4 may be exacerbated. In this case, it is sufficient to use the gel less 

frequently or as a thinner layer and/or to remove the excess gel with a paper towel or wash it off 

with water. 

 

If you or someone else accidentally swallows Aknefug-Oxid Mild 50 mg/g, the active substance 

benzoyl peroxide may cause complaints in the esophagus and stomach. In this case, talk to your 

doctor immediately.  

 

If you forget to use Aknefug-Oxid Mild 50 mg/g 

Do not take a double dose to make up for a forgotten dose. Continue treatment as described in 

this leaflet.  

 

If you stop using Aknefug-Oxid Mild 50 mg/g 

If you want to stop using Aknefug-Oxid Mild 50 mg/g or stop using this medicine for an 

extended period of time, talk to your doctor or pharmacist about what to do next, as this may 

jeopardize the effectiveness of the treatment.  

 

If you have any further questions on the use of this product, ask your doctor or pharmacist. 

 

 

4. Possible side effects  
 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

Uncommon (affects 1 to 10 users in 1,000) 

Skin irritation such as redness, itching, pain and tightness, especially at the beginning of treatment. 

These mild signs of skin irritation are signs of the expected improvement and usually resolve within a 

few days. Dry skin and moderate flaking are also signs of the expected effect. If these symptoms persist 

for more than 4...6 days or worsen, contact your doctor. 

 

Rare (affects 1 to 10 users in 10,000) 

Signs of skin hypersensitivity with redness and blistering, pseudoallergic reaction with swelling. These 

symptoms may also be delayed type reactions. In this case, stop taking the medicine and talk to your 

doctor immediately. 

 

Reporting of side effects 

If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible side 

effects not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By 

reporting side effects you can help provide more information on the safety of this medicine. 

 

 

5. How to store Aknefug-Oxid Mild 50 mg/g  
 

Keep this medicine out of the sight and reach of children.  

 

Do not use this medicine after the expiry date, which is stated on the carton and tube after “Kõlblik 

kuni”. The expiry date refers to the last day of that month. 

 

Store in the fridge (2 °C to 8 ºC). 



Once opened, the shelf life is 1 year. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to throw 

away medicines you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information 

 

What Aknefug-Oxid Mild 50 mg/g contains 
- The active substance is benzoyl peroxide. 

1 g of gel contains 0.0677 g of water-based benzoyl peroxide (equivalent to 0.05 g benzoyl 

peroxide). 

- The excipients are: carmellose sodium (E466), microcrystalline cellulose (E460a), 

hydrochloric acid (E507), 96% ethanol, macrogol 400, macrogol lauryl ether (4) (Ph. Eur.), 

makrogol stearyl ether (7) (Ph. Eur.), stearyl alcohol (Ph. Eur.), purified water. 

 

What Aknefug-Oxid Mild 50 mg/g looks like and contents of the pack 

Aknefug-Oxid Mild 50 mg/g is a uniformly white, liquid gel in a plastic tube with a 

polypropylene screw cap.  

Aknefug-Oxid Mild 50 mg/g is available in packs of 25 g or 50 g of gel.  

Not all pack sizes may be marketed. 

 

Marketing Authorisation Holder and Manufacturer 

Dr. August Wolff GmbH & Co. KG Arzneimittel 

Sudbrackstrasse 56  

33611 Bielefeld 

Germany 

Tel: +49 521 880805 

Fax: +49 521 8808334 

E-mail: aw-info@drwolffgroup.com  

 

For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder:  

 

AS Sirowa Tallinn 

Salve 2c 

11612 Tallinn 

Tel: +372 6 830 700  

 

This leaflet was last revised in June 2021. 

 

 


